WHEEL AND TIRE CARRIERS

19.000--19.006

19.000--19.006
INDEX PART SUG. PER
NO. NO. LIST DESCRIPTION AND MODELS CAR

PER
CAR

INDEX PART SUG.

NO. NO. LIST DESCRIPTION AND MODELS

WHEEL AND TIRE CARRIERS

15.000 WHEEL ASSEMBLY

304195 {Supersedes 302376}
120-120A-120B-120BA 5
204456 {Super. 30%8%8} (Artillery type-
stamped steel apokes), . 120-1204 5§
Z04456 {Artillery-vype-stamped steel
spokes}. . . » - « « « 120B~120BA §
217530 {Artillery-type-stamped steel
spokes}, .120C-120CA-120CD-138CD-
115C~1600-1-1A- 1D-2—1801—1A-g:; 5 5
324640 (Supersedes 316217} (4-1/2" rim)
120C-120CA-120CD-138CD-115C-1600-
1-1A~1D-2-1700-1-1A Hearse-2-3-5-
1801-1A-3-4-5-6-7-8 5§
234526 »1701A Amb & Bus-1703A-1803A-19034 5
241770 . 17014 Amb & Bus-1703A Amb & Bus-
1801A-3A Amb & Bus 5
351723 {Supersedes 251685) (K" rim). 1800 5§
338700 1801~ 1A—3—4—5-6-7-8—19011l-3—4—? -6 :
-7-8
262487 {Specify color & stripe). . . 1900 B
362438 E {Speciiy color & stripe) A
T1900-1901 6
764807 Pront (16x8.26) + . « . . 1903-4,B 2
364808 Rear {15%x9,00) + . + . « 1903-A.B 2.
241770 s e v s e v s o 1901A-3A Anp & Bus §
728811 8olt {Supersedes 197382-315049)
120-1204-1208-120BA-120C-120CA~
120CD-138CD-115C-1600-1-14-1D-2-
1700-1-14A-2-3~3A-5-1801-1A-3-3A~
. 4-5-6-7-8-T1900-1901-14-3- 3A-4-5-
-6-7-8 20
329663 Bolto TR RN R R R B -1800—1900 20

19.001 CAP, Hub (front)

302683 et bl a o B30 e F16H 3,
333728 « o 1700-1-14 Hearse-2-3-5-1801-14
Hearae-3-4-5-6-7-8-T1900-1901-14

-3-4-5-6-7-8

92121Y% . +1701A Amb & Bus-1703A-1801A Amb
& Bus-18034-1901A Amb & Bus-15034

234977 AR L S R N e, 1800-1900

19.0015 SEAL ASSEMBLY, Hub (front) oil

316756 (50.701) [(Supersedes 302680) .120 thru 17th
8t ~1801-1A-3-4-5-6-7-B8-T1900~1301
~1A-3-4-5-6-7-8

237476 (50.701) .1701A Amb & Bus-1703A-1801A Amb &

Bus-1803A-1901A Amb & Bus-1903A
O LIy 7y by MR e el B R P T 1800-1900
19.002 COVER, Hub shell

202588 hep A7 120-120A-120B-120BA
316184 S ] B S e T
324103 . ik b e T, e 120CA-~1%8CD
z16183% Plain « + « « + « « 115C-1600-1700
o) R o EPv A e S « 1601-1A-1D-2
333118 Grooved o] e 0 Ty e 1700
222119 bl e e i 1701-14A-2
242557 [ TR R D R T A R B R ) 01703 3&"‘5
229590 (Scrip lettersy + + + v & & & 1800
396175 (Block letters) . . . . . 1800~1900
. 346785 {Scrip letters) .1801-1A-Hearse-3-
ZA-Hearse-4-5-6-7-8-T1500- 19014~

34
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WHEEL AND TIRE CARRIERS—Continved

19,002 COVER, Mub shell - Continued

356176 {Block letters) 1801-1A Amb & Bus-
19014 Amb & Bus 4
356177 {Block letters) 1803-3A Amb & Bus-
4-5-1903-%A Amb & Bus-4-5. 4
256179 {(¥ith emblem} . .1806-7-8-1906-7-8 4
362088 {1482-84-DE1482-84 bodies only)
. (Spare). . . . i « o« o« 1900 1
262089 {1420-21-32-42-50-1-62-70-1-2-62-4
bodies only) (Spare)
1901-3-4-H-7-8 1
373597 {Block Letter Packard)

1801-14-1901-1A 4

19.003 CLIP, Hub shell cover

304149 o ¢ Sada 120-1204-120B-120BA 20
. 320202 e+« « +x .+ .120C thru 17th Sr.- 20
254320 I S T
248552 .16th & 17th Sr.~1801-1A-3-3A-4-5-

6-7-8-1901~14-3-4-5-6-7-8~ 20
l..i‘l'-tl‘1903A20
Rivot « s o« 2120-120A-120B-120BA 20
Rivet . . . . . 120C thru 18th Br. 2

239476
4403 (50.425)
4152 (50.425)

19.0035 EMBLEM, Hub shell cover

iy 7 P L R e e + + «1806-7-8-1906-7-8 4
239617 (50.100) MWut 1/4-20, . . .1806-7-8-1906-7-B B
5502 {50.220} Lockwasher. . . .1806-7-8-1906-7-8 8
19.004 GUARD, Wheel oll - rear
302535 e il T R 0120"120A“12(}B 2
315787 T D LR ] -1200-12&3—1150 2
304718 « « o s o s+ o J120BA-120CA-138CD 2
19.00% GASKET, {Rear) oil guard
202554 s s e s o« s w o+« +120-120A-120B 2
TEREE | e L S et ety + «120C-~120CD-115C 2
304719 = x « o s+ + » -120BA-120CA-138CD 2

TIRE COVERS

19.006 COYER ASSEMBLY, Wheel tire

324907 Right (Prior to Motor #A-319388-B)
1601-14-1D-2 1
226762 Right {Lacquer} {Prior.to Motor
#A-319%88-B) . . . . 1601-14-1D-2 1
330472 Right (After Motor #A-319388-B)
1601-1A-1D-2-1701-1A-2-3-3A-5 1
330474 Right (Lacquer) (After Motor
¥A-319288-B)
1601-1A-1D-2-1701-14-2-3-34-5 1
327885 Right (hinge typel. . . . . . 16014 1
227771 Right (Lacquer) (hinge type).16014 1
335095 Rignt {hinge t.ype) <17014~17034 1
351614 TRy PR A 1
Zh1674 Right (Lacquered: <0 1801 1
358600 Right (Primed}. . . . . . ., 1901 1
Z5B502 Right (Lacquered) . . . . . . 1901 1
Zh1543 Right + . « . 1801A-3-34-4-5-6-7-8 1
251672 Right (Lacquered)
1801A-3-34-4-5-6-7-8 1
358466 Right (Primed). . . 1903-4-5-6-7-8 1
358604 Right (Lacquered) . 1903-4-5-6-7-8 1
355095 {hinge type). . . . 18014-34 1

" Right
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RS WHEEL AND TIRE CARRIERS 19.006--19.019

INDEX PART SUQ.
NO. NO. LisT  DESCRIPTIONANDMoDELs  cif | 'NOEX PART SUG.  ppoipiprion anp mopELS SER
TIRE COVERS—Continved TIRE COVERS—Continved .
19.006 COVER ASSEMBLY, Whesl tire - Continued 19.0115 STUD, Tire cover hinge assembly
358465 Right (Primed) RHD. . . . 1901A-3A 1 27777 (Pender half)
324906 Left (Prior to Motor !A—319388—B) : 16014-1701A-3A-18014A-3A X
. 1601-1a-1D-2 1 333522 {Cover half). . .1701A-3A-1801A-3A X
326751 Left (Lacquer) (Prior to Motor 2909 (50.200) Washer plain. . .1701A-2A~18014-34 X
' #4-319388-B) . . . . 1601-1A-1D-2 1 5385 (50.230) Lockwasher /16 Shakeproof
330471 Left i 25 ;e;AHTBog f; 3122384;} 1601A-1701A-3A-16014-3A X
- 01-1A-2-3-34-5 1 005 (50.100) - Nut ¥ ~2h- 2
330473 Left (Lacquer) (After Motor i s e s g et
#A-319%88-B)
s s }201 1A;10—? 1701-1A-2- 31231A 1 | 19.012 BGASKET, Tire cover hinge
inge type) . . « + . . i
327770 Left (Laomered) (hings trpei | 35 Cover half, | | (1704 31801 3h 2
. 327825 o TS N S T 16014 2
325094 left (hinge type} . . .1701A-170%A 1 Pl i
251613 EEEL- 3, 1, Tty o R Y 333526 e N e Ry
251673 Legt (gicqugred) ..... « . 1801 1
358599 Defl APCINSOY v 5y 5 3 % s 1901 1
358601 LBEG LLICAOTa by, o vt s 100h, e | AT TN, WIERENEE hloge
251542 Left, + o o . 1801A-3-3A-4-5-6-7-8 1 327759 + o+ o+ 21601A-1701A-34-18014-34 2
351671 Left {Lacquered)
}_A.. o Py, e
3658465 Left (Primed) %8? i gggg_j_g:g,;_g % 19.014 EDGING, Tire cover Inner - (rubber)
35860% Left (Lacquered). . 1903-4-5-6-7-8 1 351664 -1801*3—4—5—6-?—8-1901—1&~3~3A 4-5
335094 Left (hinge type) . . . . 1801A-%A 1 -6-7-8 6
258465 left (Primed) RHD . . . . 1901A-3A4 1 335107 « « J1701A-3A-1801A-34 2
335115 Right (Inner half) 159521 (50.425) Rivet 5/32 x 7/16 o 4 + .« « +1601A 4
- ' 1701A-1703A-1801A-34 1 3%5106 (50.425) Rivet . . . 1901-1A-3-3A-4-5-6-7-8 12
335125 Right (Outer balf}
1701A-17034-18014-3A 1
335114 Left {Inner half} 19.015 BRACKEY, Tire cover inner mounting
1701A-1703A-1801A-%A 1 335102 Right . . . . . .1701A-34-1801A-3A 1
335124 left (Quter half) 325102 RRTLSTL S Loy 1?01A—§ﬂ- 1801A-34 1
1701A-17024-1801A-34 1 325143 Bolt carriage . .1701A-3A~1801A-34 X

19.007 SEAL, Tire cover assembly

335109 Outside . . 1701A~1703A—1801A—3A
3365665 Inside. . . '« 1701A-1703A-1801A-3A
335151 (50.425} Rivet . . . . 1701A-1703A-1801A-3A

19.008 EMBLEM, Tire cover ’
......... 1601A

327764 | f 7
6478 (50.300) Screu 10 b4 5/8 rnd hd Parker-Kalon
16014

19.009 SPRING, Tire cover center ring tire hold-down
335112 e, o e e e 17014-3A-1801A-3A

19.010 SPRINB, Tire cover center ring tire straddie

S e R R S 1701A-3A-1801A-34
7697 Screw (Supers 735142)
1701A-3A-1801A-3A

19.011 HINGE -ASSEMBLY, Tlre cover

327775 10 SRR T e L
233531 Right . + + . . .1701A-3A-1801A-3A
327776 Tl % Hiar P a e 16014
333530 T T e L 1701A~3A-1801A-3A

M

e

3877 (50.200) Washer plain. . .1701A-ZA~18014-3A 16 -
6699 (50.230} Bolt Lockwasher .17014-3A-1801A-32 X
7304 (50.3100) Nut

17014 Hearse-17034 Hearse-18014-34 X

19.046 LINER, Tire cover (rubber)
TR 7 T e Xy R ST - )

19.017 LOCK ASSEMBLY, Tire cover

7 e TS e s B W e L . 16014
FEARLNL STy g »1701A-3A~1801A-34
7226 (50.003) Screw 5:16 x 18 x 9/16 hex hd :

1601A
53285 (50.230) Lockwasher 5/16 Shakeproof. .1601tA

e R B

19.018 CLAMP, Tire cover lock

il d o e e ey RO 1601A~1701A-3A-1801A-34 2
€757 (50.200) Washer 10 plain
1601A-1701A-34-18014-34 4
4280 (50.240) Cotter pin 1/16 x %/8
1601A-1701A-3A-18014-34 4

19.019 HOOK, Tire cover lock clamp
327780 T R TS R B g R et (0 = 16014 1
333517 RIBhE = =2 a5 b 1701&-3&—1801A—3A 1
327779 ety T e s Tl 16014 1
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19.019--19.036 WHEEL AND TIRE CARRIERS 19.019--19.036
INDEX PART SUG. PER INDEX PART SUG. - PER
ol Gy e DESCRIPTION AND MODELS CAH NO.  NO. LIST DESCRIPTION AND MODELS AR

TIRE COVERS—Conhlinued

19.019 HOOK, Tire cover lock clamp - Continved

733516 00000 left. . .. .. +1701A-3A-1801A-3A
7226 (50.003) Screw 5/16-18 x 9/16 hex hd ,16014
5781 (H0.001) Secrew 1/4-28 x 3/4. . . . 1801A-3A
2874 {50.200) Washer 5/16 plain J1601A
5285 (F0.230) Lockwasher 5/16 Shakeproof. .1601A
5447 (50.230) Lockwasher 1/4 Shakeproof

1701A-3A4-1801A~%A
7004 150,100} «1701A-3A-1801A-34

Nut 1/4-28. . .

19.020 GASKET, Tire cover lock clamp hook

A I e N ke e e R S e » 216014
222520 0 s s s v e v s e 17014~3A-1801A-34
19.021 CYLINDER, Tire cover lock
IR e L S e e 16014-18014-3A
15.022 KEY, Tlre cover lock
BARTATL Y ah . e e i) A e 16014
19.023 LEYER, Tire cover Tock
-t R L RN S e S e e 16014
TR Rl S T e ) 17014~34-18024~ 34
19.0235 PiN, Tire cover lock
7 S S T +1601A-1701A-34-1801A-%A
19.024 PLATE, Tire cover lock
73 [ A o O e e . 16014
T un R E A AT [ Eowy . e A 17014-3A~18014-%A
5456 (50.00%) Screw 5/16-24 x 23/32 hex hd
1701A-3A-1B01A-34
7909 (50.200) Washer. . . . . . 1701A~3A~18014A-34
5385 (50.230) Lockwasher. . . .1701A-3A-1801A-3A

19.025 GASKET,
327821 L e

Tire cover lock plate
+1601A-17014-34-18014~34

19.026 MOULDING, Tire cover

327787 =T ) g it SRR B S 16014
227788 1338 e b D S R T SER 16014
354408 Side . 1801-1A-3-3A-4-5-6-7-8
T e e L O e R, S
3H1601. .1801A-%- 3A‘4*5’6"7*8-1901 1A63 3A
~4-H-6-7-8

354442 (50.600) Clip. . . . 1801-1A- 3—3A—4~5—6-7—s
202537 Scraw alde. oo n . - 216014
5861 (50.2%0) Washer Shakeproof #8. . . . . 16014
7002 {H0.1003 RNUE #8-32 . « + - + + . . 16014
58268 (50.425) Rivet 9/64 x /16 center. . .1601A

Rivet 3/16 x 3/16 tub.
1801-1A-3~3A~4-5-6-7-8- 1901 -14- 3—

251665 (50.425)

19.027 PLATE AND
204521

ANTI-RATTLER ASSEMBLY, Tire cover
+120B-120BA-120C-120CA~120CD~-138CD

T S S Y

o B o]

b b BN

P OB B

2
18
14
14
14

2
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TIRE COVERS—Continved

15.028 ANTI-RATTLER, Tire cover plate
203539 -120B-120BA~120C-120CA-120CD-138CD

19.029 RING, Tire cover plate centering
207538 -120B-120BA-120C~120CA-120CD-128CD

19.030 PAD, Tlre cover plate felt
303540 . 120B-120BA-120C-120CA-120CD-138CD
239928 (50.425) Rivet 3/16-7/32 oval hd tubular
(Super. 173356). 120B-120BA-120C-
120CA-120CD-138CD

19,031 MOULDING, Tire cover plate

304524 -120B-120BA~-120C-120CA~120CD-138CD
203537 Screw
120B-120BA-120C-120C4-120CD-1386CD
7002 {50.100) MNut #8-32

120B-120BA-120C-120CA-120CD-138CD
Lockwasher #3 Shakeproof
120B-120BA-120C-120CA-120CD-138CD

5861 {50.230}

19.032 RING ASSEMBLY, Tire cover

326717 Right (Prior to Motor #A-319388-B)
: 1601-1A-1D-2
320497 Right (After Motor #A-319387-E]
1601-1A-1D-2-1601-14-2~3-34-5
726718 Left (Prior to Motor #A-319285-B)
1601-1A-1D~2
230498 left (Prior to Motor ¥A-319387-B)

1601-1A-1D-2-1701-14-2-3-3A-5

19.033 PLATE ASSEMBLY, Tire covsr side

303506 {After Motor FA-319387-B)
1601~1A-1D-2-1701-1A-2-3-34-5
226707 (Prior to Motor #A-319%88)
1601 -1A-1D-2-170%-34~5
%26709 {Prior to Motor #A-315388-B)
1601-1A-1D-2
330508 (After Motor #A-319387-B)
1601-1A-1D-2-1701-1A-2-3-34-5
326711 (50.003) Bolt #8-%2
1601-1A-1D-2-1701-1A-2-3-34~5
%26712 (50.100) HNut #8-32

1601~14-1D-2-1701~ 14-2-3-34-5
Lockwasher #8 internal tooth
1601-1A-1D-2-1701-1A-2-3-34-5

326713 (50.230}

19.034 BUMPER, Tire cover side outer reinf,

33510% » - «1701A Hearse - 1703A Hearse
336106 (50.425)

19.0%5 SHIM, Tire cover
BREIEEALT 770 T ot L S - L
19.036 STRIP ASSEMBLY, Tlire cover tread
304526 . 120B-120BA-120C-120CA-120CD-138CD

Rlvet .17014 Hearse - 1703A Hearse

2
14
14
14

L
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15.037--19.102

WHEEL AND TIRE CARRIERS

19¢ 037"_19- 102

INDEX PART S5UG.
NO. NO. LIST

PER

DESCRIPTION AND MODELS CAR

INDEX PART SUQ, —
NO.  NO. LIST DESCRIPTION AND MODELS i

TIRE COVERS—Continued

19.037 MOULDING, Tire cover tread strip

204527 +120B-120BA-120C-120CA-120CD-138CD 2
173356 (50.425} Rivet 3/16-7/32 oval hd tubular
120B-120BA-120C-120CA-120CD-138CD 2

19.038 TURWBUCKLE & BAR ASSEMBLY, Tire cover

354034 « o+ » 21801-1901-1A-3-3A-4-F-6-7-8 2
w7 R e e an s R T, £ 1801A-3-3A-4-5-6-7-8 2
19.039 WASHER, Yire cover(felt)
3H1603 .1801-5-4—5-6-?—8—1901-1A-3—32-4=5 ¢
-6-7-8
351729 Rivet . 1801-3-4-5-6-7-8-1901-1A-3
~34-4-5-6-7-8 6
19.040 DISC, Wheel trim
338045 {For body DE1%99) . . . 1801-6-7-8 5
228045 (Use with 1477-9 bodies)
1903-6-7-8 5
264473 (Use with 1497-9 bodies), . . 1501 5§
19.041 TRIM RING, Wheel
203089 - » =+ «120-120A-120B-120BA &
217527 12000—1380{}-16011)-2 -1703-%A-5-
1804-5-6-7-8 &
) T L i i R «1901~DE1900 5
T S v oo« 1903-4-5-6-7-8 5

SIDE CARRIER

15.100 EQUIPHENT, Wheel carrier {side)

i g s ot R O e d eie b 120-120: 1
s e R PR e T “a 12OB~12OBA 1
320162 Bt o - b L 1200—12OCA—12OCD-13SCD i
211806 Right . . . s » v + « 120B-120BA 1
320163 Right . . . 1200 120CA-120CD-138CD 1

327928 5 wheel (Prior to Motor #A-319388-
B e o o & o+ 1601-1A-1D-2 1

335236 5 wheel (After Motor #A-319387-B}
1601-14-1D-2 1
338641 5 wheel . . . . . 1701-1A-2-3-3A-5 1

327927 6 wheel thor t.o Motor FA-319388-
Bl o s e » » 1601-1A-1D-2 1

3ZR035 6 wheel (Af ter Motor #A-319%87-B)
1601-14-1D-2 1
338640 6 wheel . . . . . 1701"1A-2-3-%4~-5 1
254429 g e el R oy - 1801 1
354430 0 T N s e ey . . 18036 1
P 1 e R T vovoe e oo v 1804-7 1
L T e e I e e T e i -+« » 18058 1
L R L s T T e AR e S 1901 1
TGS | e e e e e 1 190%-6 1
BAMETE il O e B ey e 1904-7 1
< eV e A ET e e L R, fa LA LR » 1905-8 1
373447 (Right side). . . . . .. » 1901-1 1

19.101 BRACE ASSEMBLY, Wheel carrier (slde)

303200 AT R o B B B eBaricul, . 120-120A 1
203181 F B NP AR 120-1204 1
6280 {50.230) Lockwasher 7/8 Shakeprc—of
120-120A-120BA-120CA X
6047 (50.230) Lockwasher 1/2 Shakeproof
120-120A X
7337 (50.220) Lockwasher 1/2. . . . .120BA~120CA 1
7008 (50.100% MWut 1/2-20. . . . . . .120BA-120CA 1
302247 (50.100} Nut 7/8 thin apl.
120-1204-120B-120C4 X
205769 (50,150) MNut 1/2 blind . . . . 120-1204 X
19.1011 BRACE, whee! carrier (side)
SRS S e 120B-120C-120CD-1%8CD 2
L T Ty 1o i .120BA-120CA 1
6280 (50.230) Lockwasher 7!8 Shakeproof
120B-120BA-120C-120CA-120CD-138CD 2
7337 (50.220) Lockwasher 1/2 Std.
120B-120BA-120C-120CA~120CD-138CD 2
302247 {50.110) Nut 7/8 thin spl.
120B-120BA-120C-120CA-120CD-138C0 4
7008 (50.100) MNut 1/2-20 plain
120B-120BA-120G-120CA-120CD-138CD 2
15,1015 GROMMET, Brace - upper

304704 (50.940) .120B-120BA~120C-120CA-120CD-138CD 2

19.102 BRACKET, Brace

203269 Uppar-d e Ws Vop & Vil seera 120 2
303269 v S (" R T B 1204 1
203187 Right lower . . . . . . . 120-120A 1
304559 Right lower . . . . . ., 120B-120BA 1
316394 Right lower 120C-120CA-120CD-138CD 1
303186 Loft LOWePs « s « =« n « 120-1204 1

Specify color on all orders for wheel carrier parts.




19.119
ﬁ 19.108

- WHEEI. CARRIER BRACE
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19.102-~19.113

WHEEL AND TIRE CARRIERS

19.102--19.113

INDEX PART SUG. PER INDEX PART SUQ. PER
B e LINT DESCRIPTION AND MODELS CAR e R DESCRIPTION AND MODELS Y
SIDE CARRIER—Conlinved SIDE CARRIER—Continved
19.102 BRACKET, Brace - Continued 19.107 BRACKET, Wheel carrier (side) to frame support -
304558 {eft Towers s s v 4 o s 120B-120BA 1 Continued
316395 Left lower. 120C-120CA-120CD-138CD X 5958 (50.003] Screw 3/8-24 x 1%/16 hex hd (After
6188 (50.220) Lockwasher 1/2. . . + . « 120-120A X Motor ¥A-319387-B) 1601-1D-2-1701
7008 (50.100F Nut 1/2-20. « . « + « « 120-1208 X -1A-2-3-3A-5-1801~1A~3-34-4-5-6-7
-8-1901-1A-3-3A~4~5-6-7-8 X
Spectfy color on all orders for wheel carrier parts 7819 (50.00%) Screw 3/8-24 x 1 hethg g .5.1601A X
3877 (50.200) Pliin washer %/8. .1601-1!)»2—1201—
1A-2-2-34-5-1801-1A~3~3A~4~5-6-7-
19.1025 GROMMET, Brace bracket - upper aflgm_m_ﬁaz-q_gé-y@ X
i e By e RO S R S e 120-1204 X 5506 (50.220) Lockwasher 3/8. 1601-1D-2-1701-1A-
2-%-ZA-5-1801~ 1A~ 3~ 34~ 4-5-6-7-8-
1901-1A~3-34~4-5~6-7-8 X
19.103 REINFORCEMENT, Brace bracket - upper 7006 (50.100) MNut 3/8-24. 1601-1D-2-1701-1A-2-3~
R e~ 5, it iy g S gty 120-120A X g S
302876 150.003) Screw 5/16-24 x 11/16 hex hd Sl G i
: 120-1204 X
5504 (50.220) Lockwasher 5/16 . . . . . 120-1204 X
7005 (50.100) Nut 5/16-24 « . « . + . . 120-120A X 19;;‘;’?50“’“‘“"“' earrter fsida) Deith ko) 2ty
316398 . . 1200-120CD-138CD-1601-1A-1D-2-
19.104 BROMMET, Brace to fender 1701-14~2-3-34~5-1801-1A-3-3A-4-5
R eI R I T T 120 2 -6-7-8-1901-1A-3-34-4-5-6-7-8 2
304560 C e v s+ «120B-120C-120CD-138CD 2 s Etihst ik e e e
R L L T Sk i e b A TG ol e o S L el e B R Rt W
303172 AN SRR A T T i a0y f
19.109 ANCHOR & BRACKET ASSEMBLY, Wheel carrfer (side)
19.105 BRACKET, Whee! carrier (side) to dask S o
e SRR 1801-1A-3-3A-4-5-6-7-8 1 5w i ) o AR e e =
L R e R T, e B e e 316342 . ettt 1200-1200D-138CD
7160 (50.120) Nut 1/2-20 self locking R el ol o =15 A 2
6 ot o e o VA, e EER Stk e it i T 100k 1
7160 (50.120) MNut 1/2-20. 1901-1A-3-34-4-5-6-7-8 2 e e oy e Y : bl
19.106 ROD, Wheel c?rrier (side) to dash brace 19.110 BRACKET, Lock anchor
251760 Right LHD . . . .1801A-3A-1901A-3A 1 303148 1204
351760 Right . 1801-3-4—5—6*7'8~190183*4* 204480 e o e A e e i
5_ _2_8 1 -B .}t- . * - - - [ - ;l h *
351759 Left BHD. + .« » « 18014-3A-19014-34 1 5394 (50.003) olt 3/8-24 x 1-1/2 hex hd.
5678 1 50.100) Nut 3/8-24. izég?iégg:-%gomiggi !
e i e R A 5506 (50.220) Lockwasher 3/16 . . 120-120A-1208-
316924 (50.200) Washer (wheel end). 1801-1A-3-3A%4 120BA~120C-120CA-120CD-138CD X
-5~6~7;8—1901&1#.-3-39.—4-&6-7»8 1
111921 (50.200) Wesher (wheel end). 1801-1A-3-3A-4-
~5-6-T7-8-1901~1A-3-34-4-5-6-7-8 1 19.111 PIN, Lock anchor
3169%4 (50.200) Washer (dash end) . 1801-1A-3-3A-4 SORLES: 2 o SR v AT + + 120A-120BA~120CA 1
~5-6-7-8-1901-1A-3-3A-4~5-6-7-8 2
7160 (50,120) Nut 1/2-20 self locking .1801-1A-3
: ~Bhm 4567~ B-1901~ 1 A- B FA~4~F~6- 19.112 CYLINDER, Lock
7-8 X RORAERS oA e T 120 thru 19th Sr. X
19.107 BRACKET, Wheel carrier (slde} to frame support 19.113 PLATE, Lock
230423 (After Motor #A-319387-B) 1601-14A- AR G e R R L e
1D-2-1701~2-3-5-1801-1A-3-ZA-4-5- Thasgnlis e feca Bldacl o e OGN T 12&%38’; %
6-7-6-1901-14-3-34-4-5-6-7-8 2 316340 1200-120CD-138CD-1601-14-1D-2-1701
e R R oy e 1701A-170%4 2 -1A-2~3-3R-5-1901-1A-3-3A-4-5-6-7
324758 Right {(Prior to Motor $A-%19388-B) -8 2
17 L 1601%{0)21192L % 302482 G e i el i TR B 1208 1
324757 Left (Prior Lo Motor #A-319388-B) 20540 + -+ 120CA-1801-1A-3"3A-4-5-6-7-8 X
1601-10-2 1
327860 S it R o w1608K- L
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19.114--19.123 WHEEL AND

TIRE CARRIERS 19.114--15.123

{NDEX PART SUG. PER INDEX PART SUG. PER
NO. NO. LIST DESCRIFPTION AND MODELS CAR NO. NO. LIST DESCRIPTION AND MODELS CAR
SIDE CARRIER—Continved SIDE CARRIER—Continued
19.114 RETAINER, Lock 19.119% BRACE & BRACKET ASSEMBLY, Wheel carrier (side)
201654 T e e e I wheel - Continued

19.115 ROD & BRACKET ASSEMBLY, Lock

330468 iLock rod 7-11/16" long overall)
{After Motor #A-31G387-B)
1601-14-1D-2-1701-1A-2-3-3A-H- 1801
~14-3~ZR-4-H-6-T-8 2
{bock rod 5-7/8" long overall)
1801-1A-3-3A~4~5-6-7-8-1901~1A-3-
Z4-4-5-6-7-8 2
{Prior to Motor #A-3%10388-B)
1601-1A-1D-2 2
Lockwasher 5/16 1601-14-1D-2-1701~
14-2 %-3A4-5-1801~1A-3-3A-4-5-6-7-
B-1901-14-2-34-4-5-6-7-8 4
Screw 5/16-18 x 4/8 hex hd Prior
to Motor #A-310388-B 1601-1A-1D-2 4
Screw 5/16-18 x 9/16 hex hd After
Motor #4-%19387-B. .1601-14-1D-2-
1701-14-2-3-3A-5-1801-1A-3-34-4-5
-6-7-8-1901-1A-3-3A-4-5-6-7-8 4

354031

240591
5804 (50,.220)

6185 (50.003)
72%6 {50.003)

19.116 RoD, Lock

234853 {Prior to Motor #A-319388-B)
1601-1A-10-2 2
330667 {7-11/16" long overall) {After
Motor #A-319387-B) .1601-1A-1D-2-
1701-1A-2-1701-1A-2-3-34-5- 18014~
3-34-4-5-6-7-8 2
351691 (7-1/16" long overall). . . 1801 2
454020 (5-7/8 long overall) 1801-1A-3-34

-4~F-B-7-8-1901-1A- 3-3h-4-5-6-7-8 2

19.117 BRACKET, Lock rod
240590 1601-1A-1D-2-1701~1A-2-3-3A-5-1801
-1A-3-3A-4-5-6-7-8-1901-14-3-3A-4

-7 2

19.118 PiN, Lock rod bracket pivot

303173 1601 -1A-1D-2-1701-1A-2-3-34-5-1801

~1A-3-FA-4-F-6-7-8-1901~1A-3-34-4
-5-6-7-8 2

Washer. .1601-1A~1D-2-1701-1A-2-3-

Z4-5-1801-1A-3-34-4~5-6-7-8-1901~
14-2-3A-4-5-6-7-8 X

207750 150.242)

19.119 BRACE & BRACKET EQUIPMENT, Wheel carrier (slde)
356352 . e ws b 1801-1A-3-3R-4-B-6-T-8 1

19.1193 BRACE & BRACKET ASSEMBLY, Wheel carrier {side)

whee
224767 {Right Prior to Moter #A-319%88-B)
1601-14-1D-2 1
724768 {Left Prior to Motor #A-319388-B)
1601-1A-1D-2 1
454118 (Socket 3" long) (After Motor

#4-319387~B) (Super. 330465)
1601-1A-1D-2-1701-14-2-3-3A-5-1301

-1A-3-34-4-56-7-8 2

354062 {Socket 1-7/8" long)
1801-1A-3~-34-4-5-6-7-8 2
7874 (50.003) Serew 3/8-24 x 5/8 hex hd Prior to
Motor #&-319388-B. . 1601-14-1D-2 4
5506 {50.220) Lockwasher 3/8 Prior to Motor
#A-319288-B. . . . . 1601-1A-1D-2 4
19.119% BRACE, Wheel carrier (side) wheel
324695 {Prior to Motor ¥A-%19%88-B)
1601~14-1D-2 1
364062 s e e oo+ 1001-1A-3-%A-4-5-6-7-8 2
320469 Stud 2-25/%2" long (After Motor
#4-319288-B) 1601-1A-1D-2-1701-1A
-2-2-3A-5-1801~14~3-3A~4-5~6-7-8
254033 Stud 2-1/4" long. .1801-1A-3-3A-4-

2
P-6-7-8-1901-1A~3-3A-4-5-6-7-8 2

Hh10 (50.220) Lockwasher 1/2 (After Motor
RETpRRRR T o el LS
2

7008 {50.1007 Nut 1/2-20 plairn (After Motor

#4-319387-B) .

R TR T e .

19.120 BRACKET, Wheel carrier (side) wheel brace

324751 Right (Prior to Motor #A-3197388-B}
1601-1A-1D-2 1

324752 Left {Prior to Motor ¥A-319388 -B
1601-14-1D-2 1

361797 (After Hotor #A-319387-B) (Super.

24059%). 1601-1A-1D~2-1701-1A-2-3-
3A-5-1801-14-3-34~4-5-6-7-8-1901-
14-3-3A-4-5-6-7-8 2

19.121 PIN, Wheel brace bracket pivot

303173 1601-1A-1D-2-1701-14-2-3-24-5-1801
-1A-3-3A-4-5-6-7-8-1901-1A-3-34-4

-5-6-7-8 2
207750 (50.242) Washer {(Prior to Motor #A-319388-
B <Nesdrate et o 1601~ TA=Th-23 8
19.122 SOCKET, wheel brace
330470 (3" long overall} (After Motor
#A-319387-B) 1601-1A-1D-2-1701-1A-2
-3-34-5-1801-1A~3~3A-4-F-6-7-8 2
354027 {1-7/8" long) .1801-1A-3-ZA-4-5-6-
7-8-1901-1A-3-3A-4-5-6-7-8 2
7007 (50,100} MNut 7/16-20 . . . « . . o« . o 1
19.123 SUPPORT, Wheel carrier (side) wheel
303152 s o R el b Y B e e R
304483 T R T M e
217826 = s s s s s e+ » 120C-1200CD-138CD 2
203152 e e b i BT Ly ey a0 R
304483 ...............1QOBA1
217826 A e e e e ]
5394 {50.003) Bolt 3/8-24 x 1-1/2 hex hd. . .120
1204~120B~-120BA-120C~120CA-120CD
-138C0 X
5B06 {H0.220) lLockwasher 3/8. . . . . « +» + . . X
7006 (K0.100) Mut 3/B-24 « + « v 4 v « + + « & X
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